£ Y E{% /Feed mechanism

711,




1%V E{% /Feed mechanism

BRES| - | 5 g 1 H=
= =
No. |PARTS No, § il § QTY sl DESCRIPTION
63 (37132 ¥ | x| x| -] 2 [Zx)Lk FELT
64 (37129 x|l x| x| =) 1 |AHRTIAUH JOINT LINK
65 |37131 x| x| -] 2 [ERRLC STUD SCREW

_12_




IR % B94%/Presser foot mechanism

a—
E

15

32 34 35 3

T f@ C 2T
i l O

U ﬁ 28—
I zﬂb a3 38 3 =
3 s W
& 0 £
S =
KE. L, B2
et I =

_ﬁ}

s
;
&L

42 43




IR Z B81% /Presser foot mechanism

BRES| - | 3 ] HE
No. PARTS Nu§ § 5|2 |ary S DESCRIPTION
1 (33011 k| kx| x| 1 |[TLE RUBBER CAP
2 37067 ¥ k| k| x| 2 |IREFEAZIL PRESSER BAR BUSH
3 |37068 ¥ | x| x| x| 2 [IEHRLC SET SCREW M5X0.8 L=4
4 (37066 x| x| x| 1 [ PRESSER BAR
5 |37069 x| k| %[ x| 1 |BREEEE PRESSER BAR CLAMP
6 (37070 x| x| x| %] 2 |ikHHRL SET SCREW M6X1 L=7
7 (37072 [ *|*|*| 1 |E>qal PIN SCREW M4
8 |37071 || *|*| 1 |O—>—%FE ROLLER HOLDER
9 |33061 ¥ k| % | x| 1 |EHRC PINCH SCREW M4X0.7 L=8
10 [37073 ¥ | k| % | | 1 |A/IIFR COIL SPRING
11 (37074 | k| | k| 1 |FEENBAZT SUB ROLLER HOLDER
12 |37064 ¥ | x| x| x| 1 |FHRC PINCH SCREW M4X0.7 L=10
13 (37089 k| k| k| k| 1 |[IBIER/AR PRESSER BAR PLATE SPRING
14 (37090 k| | x| x| 1 |EELERC SCREW M8X0.75
15 33027 x| x| *|*| 1 |[Erhl PIN SCREW M6
16 37087 * | k| k| k| 1 ([IRZ _EIFEESE PRESSER FOOT LIFTER CONNECTING BAR
17 133030 ¥ | % | x| *x| 2 |[1k&HHRLE SET SCREW M6X1 L=25
18 33031 x| *x| x| 2 |[Fwk NUT
19 37009 | x| *| x| 2 |[EHRU PINCH SCREW M5X0.8 L=16
20 |37098 x| x| x| *| 1 [[F4afhts SPRING HOOK (S)
21 137097 x| x| x| x| 1 |BlEFh SPRING
22 133029 * | * | x| x| 1 |FHAl PINCH SCREW M6X1 L=10
23 (37099 k| x| x| 1 ([Tl SPRING HOOK (L)
24 (33126 * | * | * | x| 1 |iboEH SNAP RING
25 |37095 k| x| x| x| 1 |BAEIFYS590) PRESSER FOOT LIFTER CLANK ASSAY
26 |33028 ¥ | k| x| x| 1 [#ZEIFEY PIN
27 |37092 ¥ * | x| x| 1 | LEIFEE PRESSER FOOT LIFTER BAR
28 37094 * | x| x| x| 1[I EFEF PIN
29 37093 * | kx| x| 1 (X EFEH/ N N— COVER
30 |33026 * | x| %[ x| 1 |BhC STUD SCREW M6
31 (37086 * % x x| 1 X FIFHRELITH SPRING
32 |37082 x| x| %[ x| 1 |2 LTI PRESSER FOOT LIFTER PLATE
33 |33168 ® | k| *| x| 1 |ILHER SNAP RING
34 133025 ¥ x| [ x | 1 X EFIRHS— COLLAR
35 33126 * [k x| %] 1 [IEHER SNAP RING
36 [37076 * | x| %[ x| 1 R EFLA— PRESSER FOOT LIFTER LEVER
37 37077 * | x| x| x| 1 |IkoHAC SET SCREW M5X0.8 L=5
38 |37079 ¥ k| x| x| 1 |IBZ EHFARIL PRESSER FOOT LIFTER BUSH
39 |37078 | kx| *x| 1 [z EHFHLA PRESSER FOOT LIFTER CAM
40 (37080 x| x| x| 1 |HREER PRESSER BAR GUIDE
41 (33142 *[*| x| x| 1 [IE&HRC SET SCREW M6X1
42 137522 == -1*]| 1 |##BYRA 1/167(FE#E) SUB PRESSER FOOT 1/16”(STANDARD)
43 |37533 -1-1-|*| 1 |iHAl SCREW SM9/64X40 =6

_14_




O—5—H % B§{%/Roller presser foot mechanism

_15_



O—>—18z BJ{%/Roller presser foot mechanism

HeES (3] 3|1 B8
No. [PARTS Mol & | 2 | 2| & |ary 2% DESCRIPTION
1 37129 ¥ | x| x| x| 2 |D3ARATR(E) JOINT LINK (UPPER)
2 37131 x| x| x| *| 4 |EERC STUD SCREW
3 |37132 x| x| x| x| 4 |Fz)LF FELT
4 (37133 w | x| x| x| 1 |DaAhER JOINT CONNECTION
5 (37134 * | x| x| x| 1 |fEHRL PINGH SCREW M4X0.7 L=4.5
6 |37135 * x| x| x| 1 |34 NEEELSE JOINT CONNECTING CRANK
7 |37136 x| x| x| x| 1 |[EHRL PINCH SCREW M5X0.8 L=10
8 (37139 * | k| x| x| 2 |ILHEF SNAP RING
9 37137 x| x| x| x| 1 |O—S5—#pRILT— ROLLER SHAFT HOLDER
10 {37140 x| x| *x| x| 1 [1EHRL SNAP RING
11 (37138 * | x| %[ x| 1 |BREITvia BUSH
12 |17095 | k| x| x| 4 |IEDOE SNAP RING
13 |37128 x| k| x| x| 4 |Tyiy— WASHER
14 (37123 x| x| x| x| 2 |9TuFr—a(L) CLUTCH CASE (UPPER)
15 |37124 x| x| *| x| 2 [O——4H5vyF ROLLER HOLDER
16 37122 * | x| %[ x| 1 [EFEYO—S—1f UPPER FEED ROLLER SHAFT
17 [37337C | = | * [ * | x| 1 |B—5—(#)36x2.8 ROLLER ASSEMBLY 36X2.8
18 |37139 * | %[ x| %] 1 |LL&HEF SNAP RING
19 |37333 x| *x |« %] 1 |O—5—FhRILT— ROLLER HOLDER
20 (37142 x| % | x| x| 1 |EEHRC PINCH SCREW M4X0.7 L=8
21 (37334 k| x| x| x| 1 |O—5—7R/ILA—%T ROLLER HOLDER BRACKET
22 |37335 ¥ | k| * | x| 1 |O—5—Fv—(]) ROLLER GEAR (SMALL)
23 (37145 k| x| x| x| 2 |[A—F—Fp—A_TFLHy BEARING
24 |37146 | k| =] % | 1 [iEoOE SNAP RING
25 (37147 k| k| *| x| 1 [O—F—F¥—tE> PIN 2.5X12L
26 (37148 x| x| x| x| 1 |OD—S—8y4Y ROLLER SHAFT RING
27 137337 ¥ | x| x| x| 1 |O—5—Fv—(K) ROLLER GEAR (LEAGUE)
28 (37150 k| *|*| 1 |B—S—21F&A) ROLLER HOLDER {A)
29 |37151 k| k| x| x| 1 |O—5—F(+2(B) ROLLER HOLDER (B)
30 [37152 | |+ | *| 24 |$HEK STEEL BALL
31 (37153 ¥ | x| x| x| 3 |FHRL PINCH SCREW M25X0.45 L=4
32 (37154 ¥ | x| x| x| 3 |ikHRL SET SCREW M2.5X045 L=25
33 {37155 x| k| *| x| 1 [1E&HRL PINCH SCREW M2.5X0.45 L=2.5
34 137125 * | k| * | * 2 | ZAR—Y—T=0.1 SPACER T=0.1
34 (37126 ® | k| x| x| 2 |RR—HY—T=0.15 SPACER T=0.15
34 (37127 * k| %[ x| 2 [RR—Y—T=02 SPACER T=0.2
35 |37156 ¥ | % | * x| 1 |O—5—FFY—AR—4—T=06 |SPACER T=0.6

_1 6_




T #hBS{%/Lower shaft machanism

_"7_




TR {%/Lower shaft mechanism

BMEES| - | ° 1 i
No. |PARTS Mo 8 | 2 | 2| € |aTy 2% DESCRIPTION
1 |37184 x| x| %] 1 [TFEEvYT—(R) GEAR (LEAGUE)
2 (37185 # | x| x| x| 2 |[iEHRL SET SCREW M6X0.75 L=5
3 |37172 ¥ | x|l x| x| 1 [H5— COLLAR
4 |33081 * | x| *| x| 2 |IkHRC SET SCREW M6X1 L=6
5 |37183 ¥ | kx| x| 1 [ TFEEY—0N GEAR (SMALL)
6 |37185 | x| *x|*| 2 [1E&HAL SET SCREW M6X0.75 L=6
7 133076 ¥ k| k| x| 2 |TFEXFTYLSED BEARING (FRONT)
8 (33078 * | x| x| x| 2 [HS5S—D COLLAR (FRONT)
9 |37182 * [ *| x| x| 8 [IL&HAL SET SCREW M6X0.75 L=5
10 |33075 * | = - *| 1 | FeRGED LOWER SHAFT (FRONT)
10 {37173 x| k| = 1 | TFaEhED LOWER SHAFT (FRONT)
11 [37174 * [ k| k| x| 1 |TF3hie) LOWER SHAFT (REAR)
12 |37175 # | % | % | x| 2 | TFEpF LOWER SHAFT JOINT
13 |37026 ¥ | k| x| x| 2 |[iE&HRL SET SCREW M6X1 L=5
14 37027 €| x| *| kx| 2 [iksHRLC SET SCREW M6X0.75 L=8
15 (37176 * | | x| x| 1 | FE#Fix LOWER SHAFT JOINT PLATE
16 [33079 x| x| *x| x| 1 |h5—(d) COLLAR (MIDDLE)
17 33080 kx| x| 1 |AS—) COLLAR (REAR)
18 (33077 ® k| k| x| { | TP (H) BEARING (MIDDLE)
19 (33167 # | k| x| x| 1 |[FagR7Y 5 (%) BEARING (REAR)
20 (37187 #[®x| x| x| 1 [RJpT—Y BELT PULLEY
21 137026 kx| x| x| 1 [1EHRAL SET SCREW M6X0.75 L=5
22 37027 x| x| x| 1 [IEHRLC SET SCREW M6X0.75 L=8
23 37293 k(x| x| *x| 1 |RyFHhTa BED PLATE
24 (14013 * | x| x| x| 2 |[@wHhL PINCH SCREW SM9/64X40 L=6
25 137184 - = *| 1 | TFEFY—(KR) GEAR (LEAGUE)
26 37185 -l =1=-1*] 2 |[iIt&HRL SET SCREW M6X0.75 L=5
27 137172 -l-1=-1*| 1 |A5— COLLAR
28 33081 - =]1-1*| 2 |[tHRLC SET SCREW M6X1 L=6
29 137183 == *| 1 |F&FY—UN GEAR (SMALL)
30 |37185 -[=]1-1%| 2 |itHHKL SET SCREW M6X0.75 L=6
31 |37707 -l *x| x| -] 1 [HRYIYHL KNIFE CAM
32 (21144 x| *| -] 2 |HRUYHLIESHAL SCREW 1/4x28 .=9.5

ﬁ‘|8_




717 RE{%/Rotary hook mechanism

W———p

14— £ &
e ﬁi
5@ 23 24 25 26
55_/@ .

22

s 4

£ %.. o L

8GWC-2, 8GWC-2-QNU

— 5
"i -

D




S~ E{%/Rotary hook mechanism

BRES| | 5|71 [HE
No. [PARTS No| 2 [ 8| 5| & |aTY 24 DESCRIPTION
1 137274 | x| *| -] 1 kRl SCREW M5X0.8 L=20
2 137267 | x| x| -] 1 | hIBF Ty v— WASHER
3 |37270 x| x| x| -] 1 |A—FF+—=01% OPENER BRACKET
4 |37271 x| *x|lx| -1 1 [Zz)Lk FELT
5 |37269 ¥ | x| x| -| 2 [1EHFC SCREW M3X05 L=6
6 |37070 x| -1 -1-] 1 |[lkHRL SET SCREW M6X0.75 L=7
7 |37264 x| - | = -1 1 |hIEA2ILHS— ROTARY HOOK SHAFT BUSH COLLAR
8 |37116 *| - -|-] 2 |[ittHAL SET SCREW M6X0.75 L=5
9 (37259 x| - - - 1 [AX@WRTFTYLT (L) BEARING (UPPER)
10 |37185 * -1 -1 1 |tkHRC SET SCREW M6X0.75 L=6
11 37258 * * | - | 1 |H<E) ROTARY HOOK SHAFT
12 {37266 x| -]1-=-1-1 1 |Zz/Lk FELT
13 |37262 k| - =1 -1 1 |Hh<8EA2IL(F) ROTARY HOOK SHAFT BUSH (LOWER)
14 (37263 ¥ | - - -] 1 |tkHRAC SET SCREW MéX1 L=10
15 [33100 x| - == 1 |[ATE@M=—FIA_RTFTYLY NEEDLE BEARING
16 |37265 x| -|-|-| 1 |h<Eghs— ROTARY HOOK SHAFT COLLAR
17 |37185 | - -1 -1 2 |ikHRl SET SCREW M6X0.75 L=6
19 |37223 x| x| x| - | 1 |EYESHS FEED DOG SUPPORT BRACKET
20 |37222 | x| x| -] 2 |lEdHAU SET SCREW M3X05 L=4
21 (37229 x| x| -] 1 |lksHRL SET SCREW M4X0.7 L=5
22 (37219 # x| x] - 1 EYEFYT—(XK) FEED DOG GEAR (LARGE)
23 |37152 | k| x| - | 24 |FEEE STEEL BALL
24 133089 x| k| - | 1 [FEYEZTEA) FEED WHEEL GUIDE (A)
25 33067 x|k [x| -] 1 SFEUYEZTSB) FEED WHEEL GUIDE (B)
26 37153 * x| *| -] 3 |[#HRAL SCREW M2.5X0.45 L=4
27 137134 ¥ *| x| -] 3 |iEHRL SET SCREW M2.5X0.45 L=25
28 137220 * | k| k|- | 1 [FEYETFVY—UN FEED DOG GEAR (SMALL)
29 |37227 £ | %] | 1 [FEYEXFYvY—iaHS— FEED DOG SHAFT COLLAR
30 |37068 | x| x| -] 2 |ikHRC SET SCREW M5X0.8 L=4
31 |37228 ® | k| x| - | 1 |EUETY—EA2)L FEED DOG GEAR SHAFT BUSH
32 37231 ¥ | k| *x ]| | 2 |P3qAbhhHS5— JOINT COLLAR
33 |37068 * | x| x| -| 4 |[ikHRC SET SCREW M5X0.8 L=4
34 137230 x| x| | 1 [C3qk JOINT
35 33090 * (x| % | - | 1 |#HRLEEEIA%IL BUSH
36 |37232 * [k [ x| —| 1 |HiRTEE THROAT PLATE BASE SHAFT
37 (27170 * | % | x| -] 2 |ILEHRC SET SCREW M5X0.8 L=6
38 37234 ¥k k | - | 1 [FEYE—() FEED GEAR (SMALL)
39 [37116 [ x| x| -] 2 |[ik&HiL SET SCREW M6X0.75 L=5
40 (37235 ® | k[ *x | -] 1 [EUYFVY—(FK) FEED GEAR (LARGE)
41 137185 ¥ | x| x| -] 2 |[IEHRL SET SCREW M6X0.75 L=6
42 137253 * | k| x| -] 2 [£Vv—hN— () GEAR COVER (RIGHT)
43 |37252 ¥ | x| x| -] 2 |XY—h/A— (&) GEAR COVER (LEFT)
44 (33098 * | x| x| -] 8 |kHhU PINCH SCREW M4X0.7 L=8
45 |37212 x| x| - 2 [$HREEH/I— THROAT PLATE BASE COVER
46 137214 x| k| x| -| 4 |#HRL PINCH SCREW M3X0.5 L=8
47 137210 | x| x| -] 2 [1k®HAL SET SCREW M4X0.7 L=6
48 133086 x| - == 1 [$HRZ1+E THROAT PLATE HOLDER
48 37211 -l*x|*|-| 1 |$tR2HE THROAT PLATE HOLDER
49 31021 * x| x| -| 4 |[EHRC SCREW M6X1 L=16
50 {33087 x| x| *| - 4 |ES WASHER
51 33171 x| k| k| = | 1 |TLg RUBBER CAP _
52 (37226 * | x| %[ -| 1 [1E®HAL SCREW M4X0.7 L=6
53 |37225 * | x [ x| - | 1 |FEAEE ADJUSTING PIN
54 37224 x| k| x| - | 1 |[#sHAL SCREW M6X1 L=13
55 |33161 * | x| x| -] 2 [1kHAL SCREW M5X0.8 L=12
56 |16287 x| x| x| - 2 |ES WASHER
57 137245 * k[ x| = | 2 |heLXEH/— FD ROTARY HOOK BASE COVER {(FRONT)
58 [37250 | x| % | - 2 |ATHh I \—2+(Th ROTARY HOOK COVER SPRING
59 33097 ¥ | x| k[ - 2 |AYAN—F(FIE{1EHFLC |SET SCREW M3X05 L=5
60 31021 ¥ | *| x| - 4 [E&HAL SCREW M6X1 L=16
61 |33087 * | x| * | -| 8 |fED WASHER
62 |37217 * x| x| | 1 |3%EYts FEED DOG

_20_




F71<EJ{%/Rotary hook mechanism




11~ 1% /Rotary hook mechanism

HaES T g o I e
No. |PARTS No| 8| 2| 3| & |aTY 5% DESCRIPTION
63 (37255 * | -1 -1-1 1 |H<EE ROTARY HOOK COMPLETE
63 |37735 x| x| -1 1 |H<ED ROTARY HOOK COMPLETE
64 |37255-01 | * | * | *|-| 1 |%h= OUTER ROTARY HOOK
65 |37255-02 | * | -|-|-| 1 |HWHh< INNER ROTARY HOOK
65 [37735-02 | - | *| x| -| 1 |H”A~ INNER ROTARY HOOK
66 [37255-03 | * | * | *| - | 1 |NATIWA INNER ROTARY HOOK PRESSER
67 |37255-04 | * | % | x| - | 3 |RA<TEZIHHC SCREW
68 [37255-05 | * | * | * | - | 1 |42 NEEDLE BRACKET
69 [37255-06 | = | * | x| - | 2 [#t2itHHL SCREW
70 |37255-07C| * | - | - | - | 1 |[F+vTGER) HOOK CAP GOMPLETE
70 [37735-07C| - [ = | * | - | 1 |F¥yI7ER HOOK CAP COMPLETE
71 137255-08 | = | = | * | = | 1 | FAFAFITH BOBBIN CASE TENSION SPRING
72 137255-11 | = | = | x| - | 1 [FHRIAFEEHHL SET SCREW
73 137255-12 | * | * | % | = | 1 | F&RAFIFhFAGHHRL TENSION REGULATING SCREW
74 |37255-07 | * | - [ -|-| 1 |FrvT CAP
74 137735-07 | = | * [ x| - | 1 |FrvT CAP
75 (37268 x| -|-|-| 1 |[RE—RA—TF— BOBBIN CASE OPENER
75 |37736 - *|=*|-| 1 |REAHS—ZA—TF— BOBBIN CASE OPENER
76 37272 x| -|-|-| 1 |[A—F+—REH5— OPENER ECCENTRIC COLLAR
76 |37737 -l*x| x| -| 1 [A—TFF+—REHT— OPENER ECCENTRIC COLLAR
77 133163 x| -| - -] 1 |[F—F+—3A8IY OPENER ADJUSTING RING
77 37738 -\ =-1--| 1 |A—7F+r—REmI5 OPENER ADJUSTING RING
78 (33101 x| - = - 1 |hvshA2)L(L) ROTARY HOOK SHAFT BUSH (UPPER)
78 137739 -1-1-1-1 1 |H=sA%L(L) ROTARY HOOK SHAFT BUSH (UPPER)
79 |33094C k-1 -1 -] 1 [Hvh/ \—ER) ROTARY HOOK COVER COMPLETE
79 [37742C -1 x| *xf-| 1 |ATh/\—EE) ROTARY HOOK COVER COMPLETE
80 |33094 x| -1 =-1-1 1 |hvxh/— ROTARY HOOK COVER
80 (37742 =l *xl*x| -] 1 [hehi— ROTARY HOOK COVER
81 |33095 x| - - -] 1 |[ATHNN—FZ ROTARY HOOK COVER SUPPORT
81 [37743 |l *x|*| -] 1 |[ATH"—2% ROTARY HOOK COVER SUPPORT
82 |33096 x| -1 -1-| 1 [hAvhHn—E> ROTARY HOOK COVER PIN
82 (37744 -l *x|*x|-| 1 |hTh/i—E> ROTARY HOOK COVER PIN
83 |33097 x| -|-1-| 2 (heh\—2£iEHRLE SCREW M3X05 L=5
83 (14013 - x| x| -] 2 [Ahvh\—2£1lEHRL SCREW 9/64X40 L=55
84 |37244 x| - -1-1 1 |hvxE ROTARY HOOK BASE
84 |37537 -1l xl*x|-| 1 |hexs ROTARY HOOK BASE
85 |37252 x| -1 -1-1 1 |F¥HhIi—(&) GEAR COVER (LEFT)
85 |37747 |l *®{*x]|-1 1 |Fvh—(&) GEAR COVER (LEFT)
86 (37253 x| =-1=-1-1 1 |FVvh I i—FH) GEAR COVER (RIGHT)
86 [37748 - =]*x|-1 1 |XEVvHA—FHE) GEAR COVER (RIGHT)
87 (37213 x| -] -1 1 [#HRLtEH I —() THROAT PLATE BASE COVER (BACK)
87 |37745 -] x| -] 1 |#REEHNN—ER) THROAT PLATE BASE COVER (BACK)
88 |37246 x| - - - 1 [ATxEHN—(EE) ROTARY HOOK BASE COVER (BACK)
89 37214 x| -|-|-| 4 |AxEEH—LEHRLE SCREW M3X0.5 L=8
89 (37214 - *|*| -] 2 |AvEEHN—GFDLEHAQL |SCREW M3X05 L=8
90 (37205 | === 1 |&##R THROAT PLATE
90 (37730 | * - 1 |$tHR THROAT PLATE
91 |33099 * | - -1 1 |/RE> BOBBIN
91 |38033 - *x| x| -] 1 |FREY BOBBIN
92 (37741 -l *|x|-| 1 |AxEEHA— ROTARY HOOK BASE COVER
93 {14013 - *|*|-]| 3 |AvEEHA—LEHRL SCREW 9/64X40 L=5.5
94 137735-11 | — | * [ * | = [ 1 |ZE&fHLE(EH ANTI-SPIN SPRING

#22_.




